SWEEPSTER

H Series

Hydraulic Windrow Sweeper
for Towing

SWEEPSTER, Inc.
2800 N. Zeeb Road » Dexter, M| 48130
(734) 996-9116 » FAX (734) 996-9014
1-800-456-7100 S
www.sweepster.com 51-32512-6






Lot i¢0To 114 (1o LU 4-5
Serial & Part NUMDETS ..occuicceeeeceeeeer e 4
Importance of this Manual .............co.ovvvvmeiiccrninnen, 5
PUrpose of SWEEDET ..vvcveeiirevrrrvmrerrrerreessseeesssmnennns 5
Safety Alert SYmbol ... 5
Contacting SWEEPSTER .....cccocvrevierrccrecrieeemenenene 5
Terms Used inManual ......ccocoimnvcirecrncnnreccnnenscesenens 5
Optional EQUIPMENt ......corvrrririiirninncnrcsenre s ccneeee 5
Specifications & Features.......cciviivvinvionnnssseenieennans 5
WEITANTY .oeciriiinnrecicniei st es s e re e 5

Safety Information.......ccorrmvrceee e 6-7
Read this Manual........cccccocveciimnimnice e scerenreeens 6
Hazard Definitions .......cccccirrvrecrr v 5]
OPBIAtON ....veei et st be s 8
Service & Repair ...ccoceeeeicceeccie e 7

Safety Signs & Labels ........cvervvecniinsrecnsinne, &9
IMPOANT «..eo s n st 8
LOCAIONS e ereeer ettt ee e e e 8
Representations of Iabels .........cc.ccviivrriene i venenens 9

Installation ... 10-13
Reference DIiagram .....cc.eoocrvvcriicinnirennssereceneeseresnss 10
Engine Qi Lavel .....ccvveeiiieieeerceeecececcrene e 11
ENgine Fuel ... 11
Battery Installation........cccovevvvevevvnvevnriecrrcceenineen 1"
HItCR et st 11
Tail Light Installaton ... 12
Mounting Brush Head ....cccccvveeevvcrin v ceeeeceeeen 13
Hydraulic System ...t 13
Monarch Swing Lift ......cccocvie e, 13

Operation ..o ———————————. 14
General INformation ......coovcenvccciienne e 14

~Brush Drive Hydraulic System ..o 14
CONLIOIS .veteeeiecre ettt 14
Brush Speed ... 14
Sweeping ConditionNs ...cvccriocciin e 14 -

51-2512-6, 8/01

Adjustments ......... S — 15-19
Leveling Main Frame.......cccovcvncsmsssenniinnnns 15
SUPPOTEYOKES .ot e 15
Leveling BrushHead.........coovviciinecerceenae 16-17
Brush Pattern ..o reeeee e 18
Spring-Chain ASSembBIY ... e, 18
Transport Chain ....ooovvveceviee e 19

Maintenance ... . .« 20-23
Brush Section Replacement ........cccccooiviiniieennean. 20
Motorand Hub Replacement............cccovvevnccicnnnenn, 21
Hydraulic Swing Lift Unit.......cccceeiieereciiiiinninicienns 21
Lubricating the SWeeper .......ccccvveee e 22
Maintenance Schedule ......ccccevemrreevrerceeeeecees 23

Parts List
Carrier ASSemblies ........oooe e cverresrsemrenrsnresess 24-29
Hitch Assemblies .....c.cccieniierniessiisensmeneenn 30-37
- Brush Head Assembly ..o cciciannninnee 38-39

Swing Assembly ....ceiiiiieea e e 40-41

Engine Drive & Components ........c.ccorcaeremmneiann: 42-43

Sprinkler System ..o e 44-45

Control Box Assemblies .......cccvcmmnenemmnmansienies 46-47

Hood Assemblies ... 48

Jack Storage ......ciemiinnnes Eeesne . Cesnrrensnnaras 49

Other

TorqueValues ... 50

Warranty Information ... eeeernninsssinae 51-52

Glossary ........ R 53-54

Maintenance Log ......uiiinecieemte e e cceecsscmsiesicns 55

Appendix A (Diesel Assemblies)
Tow Frame Diesel...ccccorreemersrccmecerseccrnnceccenns 56-57
Brush Head Diesel ..........ccccummerrrnisnceemsnemssnsnanes 58-59
3



Introduction

Serial & Part Numbers

On your unit you will find a serial number plate and/or part number plate(s). The numbers on these plates are very
important if you wish to order parts or accessories. For your convenience, record numbers in the appropriate

spaces below.
. m .

L}

Model # Serial #

Empty

Dexter, Ml 48130 1-800-456-7100

SWEH'GTER

Dexter, MI 48130
1-800-456-7100

Part Number Date

I
SWEEPSTER

Dexter, M1 48130
1-800-456-7100

Part Number Date

SWEEPSTER

Dexter, MI 48130
1-800-456-7100

Part Number Date

4 51-2512-8, 8/01




Introduction

Importance of this Manual

This operator's manual should be regarded as part of
the sweeper. Suppliers of both new and secondhand -+~

sweegpers are advised to keep documentation indicat-

ing that this manual was provided with the sweeper. - o

The manual contains information regarding installa- =

tion, operation and maintenance required for this
sweeper model and optional equipment. It also in-
cludes detailed parts lists.

Purpose of Sweeper

This sweeper is designed solely for use in construction

cleanup, road maintenance, grounds maintenance,

snow removal and similar operations. Use in any other

way is considered contrary to the intended use.,
Compliance with and strict adherence to operation,
service and repair conditions, as specified by the
manufacturer, are also essential elemenis of the
intended use.

This sweeper should be operated, serviced and
repaired only by persons who are familiar with its
characteristics and acquainted with relevant safety
procedures.

Accident prevention regulations, all other generally

recognized safety regulations and all road traffic
regulations must be observed at all times.

Any modifications made to this sweeper may relieve
the manufacturer of liability for any resulting damage
or injury.

Safety Alert Symbol

This safety alert symbol indicates important
safety messages in this manual. When you see

this symbol, be alert to the possibility of injury. Care- ~
fully read the message that follows and inform other .

operators.

Contacting SWEEPSTER

If you have any questions about information in this
mantal or need to order parts, please call, write, FAX
or e-mail SWEEPSTER.

51-2512-6, 8/01

SWEEPSTER, Inc.
2800 North Zeeb Road
Dexter, Michigan 48130
Phone: (734) 396-9116 » (800) 456-7100
FAX: (734) 996-9014
e-mail: sweep @sweepster.com

" For help with installation, operation or maintenance

procedures, contact our Technical Service Depart-
ment. Direct product questicns and parts orders to our
Sales Department.

When ordering parts or accessories, be prepared to
give the following information:

= Sweeper model, serial number and date of
purchase

* Prime mover make and modei

s Part number, description and quantity

.. Terms Used in Manual

Right-hand, left-hand, front and rear are determined
from the operator’s perspective {either the operator's
seat or standing behind a walk-behind unit), facing
forward in the normal operating position.

Prime mover refers to the tractor, truck, loader or tow
vehicle that a sweeper is mounted on or towed by.

Optional Equipment

Installation instructions for optional equipment, if
applicable, appear with parts lists in the back of the
manual.

Specifications & Features

Due to continuous product improvement, specifica-
tions and features may change without notice.

Warranty

To validate the warranty for this unit, fill cut the war-
ranty card or warranty pages located at the back of

this manual. Then, send this information io SWEEP-
STER.




Safety Information

Read this Manual

Read all safety information in this manual. All opera-
tors must read and understand the entire contents of
this manual before sweeping. General safety practices
are listed on Safety Information pages and specific
safety information is located throughout this manual.

Hazard Definitions

Four hazard classifications are used in this manual.
They are

ACAUTION — Indicates a potentially hazardous
situation which, if not avoided, may
result in minor or moderate injury.

situation which, if not avoided, could

AWARNING —Indicates a potentially hazardous
. result in death or serious injury.

ADANGEF{ - Indicates an imminently hazardous
situation which, if not avoided, will
result in death or serious injury.

IMPORTANT - Used for instructions when machine
damage may be involved.

Operation

CAUTION — A sweeper is a demanding machine.
' Only fully trained operators orfrainee
operators under the close supervision
of a fully trained person should use

this machine.

Before sweeping:

s _earn sweeper and prime mover controls in an -

off-road location.

+ Be sure that you are in a safe area, away from
traffic or other hazards.

* Check all hardware holding the sweeper o the
prime mover, making sure it is tight.

» Make sure all hydraulic fittings and hardware are
tight.

* Replace any damaged or fatigued hardware with
properly rated fasteners.

s Check prime mover tire pressure hefore
sweeping.

= Check tire ratings to be sure they match the
prime mover load. Weigh the sweeper end of the
prime mover, if necessary, to insure proper tire
rating.

.+ Remove from the sweeping area all property that
could be damaged by debris flying from the-
sweeper.

» Be sure all persons not operating the sweeper
are clear of the sweeper discharge area.

» Always wear proper appare! such as a long-
sleeve shirt buttoned at the cuffs; safety glasses,
goggles or a face shield; ear protection; and a
dust mask.

When sweeping, adhere to all government rules, local

laws and other professional guidelines for your sweep-
ing application.

WARNING —Never raise the sweeper more than
a few feet off the ground. The
sweeper can tip back or the prime
mover can tip over causing death or
serious injury.

Before leaving the operator’s area for any reason —
lower the sweeper to the ground, stop the prime
mover engine, set the brakes and remove the key
from the ignition.

- Minimize flying debris — use the slowest brush speed

that will do the job.

Keep hands, feet, hair and loose clothing away from

all moving parts.

Lea\}e the brush hood (shield) and all other shields

- and safety equipment in place when operating the

sweeper and prime mover.

Be aware of the extra weight and width a sweeper
adds. Reduce travel speed accordingly.

When sweeping on rough terrain, reduce speed to
avoid “bouncing” the sweeper. Loss of steering can
result.

Never sweep toward people, buildings, vehicles or

. other objects that can be damaged by flying debris.

51-2512-6, 8/01



Safety Information

Service & Repair

CAUTION - Do not modify the sweeper in any
way. Personal injury could result. lf
you have questions, contact your
deaier or SWEEPSTER.

Repair or adjust the sweeper in a safe area, away
from road traffic and other hazards.

Before adjusting or servicing the sweeper — lower the
sweeper to the ground, stop the prime mover engine,
set the brakes and remove the key from the ignition.

When working on or around the sweeper, lower it to
the ground or secure it with transport chains or
cylinder-stop locks.

Stop the prime mover engine and cycle contro! levers
to release hydraulic pressure before servicing or
adjusting sweeper hydraulic systems.

WARNING — Escaping hydraulic fluid can have
enough pressure to penetrate the
skin, causing serious personal
injury.

51-2512-6, 8/01 o 7



 Safety Signs & Labels

Important

Always keep safety signs clean and readable, and
always replace any damaged or missing safety signs
with new ones from SWEEPSTER.

Safety sign and label locations are shown below. For
representations of these safety signs and labels, refer
to page 9.

Locations

ltem Part Qity Description

A 500026 6 Label Tie Down Here
B. 500186 6 Label, Small, Black, Logo
C. 500009 1 Label, Important, Hydraulic, Oil
D 500i84 2 Label, Small, White, Logo
E 50-0006 1 Label Danger,Gasoline
F. 5000081 4 Lahel, Danger, No Riders
G 50004 1 Label, Plate, Serial No.
H  50-00761 4 label, Caution, Pinch Point
. B0-0014% 1 Label Read Manual
50-00142 1 Label, Warmning, Running Sweeper
“J. 500022 1 Label, Important, Ground Wire
K 500006 1 Label, Danger,Lightsand Chains
l. 50019 1 Label, Medium, Black, Logo

8 o 51-2512-6, 8/01



Representations of Labels

Locations shown on page 8.

4 TeEDOWNHERE §
A. 50-0026

(SWEEPSTER)

B.and D.50-01886, 50-0184

IMPORTANT

Hydraulic Oil Only

(Read owners manual for correct oll
before fitling!)

E0-0009

C. 50-0009

* Use only regular gasoline.

+ Gasoline vapors are highly flamma-
ble. When refilling, do not smoke,
do not refill hot engine, refill away
from open fire and flame.

¢ See owner’s manual for further
safety information.

E. 50-0006

A WARNING

Riding on
sweeper can

cause severe
injury or death.

50-0008-1

F. 50-0008-1

Meade) & Serlal 4

Empty Gvw

] Dexter, M1 48130 1-800-456-7100 L]

G. 50-0004

51-2512-6, 8/01

Safety Signs & Labels |

& CAUTION
_=_| | IS PINCH POINT

AVOID INJURY FROM
FRAME PIVOT AND STOPS:

H. 50-0076-1

& Keep hands and feet away.

S0-073-1

1 DO HOT OPEAATE SWEEPEA WITHOUT READING THE
QUNERS M P

QMPLETELY AND BENG FAISILIAR \VITH THE
OPERATION OF THE SIYEERER. |F OPERAYINI
:;‘:STHUCHONS ARE PUSSING, CONTACT SAYEEPSTER,

5000144

HERS MARUAL ANB OPERATING IETRUCTIONS

1
SAEEPSTER ProBurtan i

DO NOT REMOVE! | SWEEPSTER)

[ A WARNING

Running sweeper or
engines can cause
severe injury or death
to dismounted
operator or others.
Keep others away

from sweeper, lower
and stop sweeper,
stop engines, set
brake before leaving
seat or servicing.

50-0014-2

l.  50-0014-1

. 50-0014-2

A CAUTION

Attach ground wire
to negative terminal
of battery to prevent
electrical damage.

S0-D0z2-1

J. 50-0022

A DANGER

Connect Lights and Safety
Chain Before Sweeping or
Transporting Sweeper.

0008

K. 50-0005

sl=igtofl]i=kt)

L..-50-011




: " Iistallation

Reference Diagram
1. Monarch Hydraulic Unit 12. Brush Sections
© (Swing Lift) 13. Core

2. MainFrame 14. Hydraulic Motor

3. Baitery Hoider 15. FuelTank

4. Swing Frame Assembly 16. Valve — Oil Shut-Off

5. Engine Mounting Frame 17. HydraulicTank

6. Brush Head Assembly 18. Lift Cylinder

7. Hydraulic Pump/Tank and Fuel Tank Mournting 19.. Spring-Chain Assembly
Frame 20. Transport Chain

8. Hydraulic Pump — Brush Drive 21. Safety Chain — Hitch

9. BrushHood 22. Serial Number Plate

10. Control Box 23. Brush Head Mounting Plate

11. Hitch Bolts and Hardware Grade 8

o

= .

N \
s 57 o
2
) . 3
T
v
oo
] )

10 51-2512-8, 8/01




Installation

Engine Oil Level

Wisconsin Engine Only

Check engine crankcase oil level with dipstick located
at the back, left side of the engine,(See Figure below).

Add oil as necessary (see “ Grade of Oil" chart in

Wisconsin Starting and Operating Manual supplied with .~
this sweeper). Fill through the oil filler {vent cap) tothe .

level indicated by the FULL mark on the dip stick.

Oil Filfer
& Vent Cap

Dip Stick

Oil Filter

NOTE - If sweeper is equipped with an optional engine,
refer to the operator's manual supplied with
this sweeper for those engines.

Engine Fuel

Wisconsin Gascline Engine Only

Fil the fuel tank with regular grade gascline.

NOTE - If sweeper is equipped with an optional engine,
refer to the operator’s manual supplied with
this sweeper for those engines.

51-2512-6, 8/01

Battery Installation

A battery is not supplied with this unit. A 12 volt 70
amp battery is recommended for use with Wisconsin
Engines. This system is negative ground.

1. Place battery in holder located behind swing
assembly on carrier frame. Secure battery with
attached rubber strap.

" 2. Connect short battery cable (attached to frame of

sweapsr) to negative post of battery.

3. Connect long battery cable (attached to the Mon-
arch solenoid} to positive post of battery.

contact with eyes, skin, clothing, or
any surface. Flush immediately with
large amounts of water and consulta
doctor at once if acid gets on skin or
in eyes.

nCAUTION ~ Never allow battery acid to come in

Hitch

Connect drawbar, pintle, or ball hitch to tow vehicle,

hitch are rated to carry the Gross
Vehicle Weight (G.V.W.} of this
sweeper (weigh sweeper with waier
tank full to determine the G.V.W. of
sweeper).

B nCAUTION - Be sure tow vehicle and tow vehicle

Two-Wheeled Sweepers Only

Adjust hitch height as required to level top of main-
frame front-to-rear. Hitch mounting bolts must be tight
and secured with fock washers.

' CAUTION - Use only grade 8 boits, nuts, and
washers for replacement in hitch.

11



Installation

Tail Light Hook-Up

Refer to the figure below for fail light wiring diagram.

NOTE —The green and yellow wires connected to stop -
light terminals also operate turn signals.

Connect male half of tail light wiring harness to tow
vehicle electrical system to match diagram below:

ELECTRICAL B ROWN BROWN _
DIAGRAM p————— GREEN : YELLOW N
. - .
A 2 1 )
meMLHK -oui'ﬂ“’m 3;{0!’ - E};;%L "
A
O O }-— GROUND O (o]
o | rrTUd L ;
RIGHT LEFT

NOTE — Always check tail light, brake light, and turn
signal operation each time sweeper s
connected to towing vehicle,

NOTE - A tail light convertor module may be required
to connect the sweeper lighting system to
newer tow vehicles--order SWEEPSTER part
number 07-1842 tail light convertor if
necessary.

12 51-2512-6, 8/01




Installation

Mounting Brush Head
1. Position main frame assembly on a level area.
2. Turn key swiich 1o “ON” position on control box.

3. Position engine and swing assembly in straight

ahead position using “SWING"” switch on control

box.

4. Turn key switch to “OFF” position.

5. Slide brush head assembly under main frame, with
cross tube of brush assembly to back, next to

engine and swing assembly.

6. Raise back brush head cross tube until pivot tube

plate on brush head lines up with swing assembly. -

Adijust brush head until square with front of swing
frame and tighten bolts.

7. Pin the liff cylinder 10 the center ear on the brush
head.

- 8. Connect spring on spring-chain assembly to right
side ear next to lift cylinder. Run chain through
notched hole in back plate of engine mounting
frame.

9. Adjust brush pattern {brush contact) according to
instructions in ADJUSTMENTS section of manual.

10. Install drive shaft between brush head input shaft
and engine output shaft; tighten set screws se-
curely. Install safety shield (if removed) to cover
brush head input shaft.

51-2512-6, 8/01

Hydraulic Systems

Brush Drive

1. Open oil shut-off valve between pump suction and
hydraulic oil tank.

2. Add Mobil DTE-25 hydraulic fluld or equivalent to oil
tank. Qii level should be about 2 from the top of the
tank.

NOTE — Do not use ATF in brush drive system--oil may
overheat because of motor and pump

slippage.

CAUTION — Pump may be damaged if shut-off
valve is closed and engine is

started.

Monarch Swing Lift

1. Add Dextron ATF (Automatic Transmission Fluid) as
required to fill reservoir until fivid runs out filler
etbow.

NOTE - Use ATF only in the Monarch Swing-Lift
system

13



General Information

This unit is a power sweeper, not a bulldozer! Do not
try to push materials as you would with a blade. For
heavy material, reduce forward speed and make two or
more passes, or remove heavy material first with a
blade or bucket-loader.

Angle brush head fully left or right to sweep. Damage to
sweeper or brush may occur if brush head is not angied
fully left or right.

Brush Drive Hydraulic System

1. Open ail shut-off ball valve between pump suction
intet and hydraulic tank.

2. Check fluid level with sight gauge. Fluid should be
about 2" below top of tank. Add MOBIL DTE 25 or
equivalent hydraulic fluid as required.

CAUTION — Pump will be damaged if shut-off
valve is closed and engine is

started.

NOTE —~ For maximum performance and system life, do
not use ATF in brush drive hydraulic system.

Controls
In-cab controls located on electric control box:

1. Engine Stop Start

2. Brush Speed

3. Brush Angle

4. Brush Lift .

5. Sprinkler On-Off {Optional)

Engine Mounted Controls:

1. Throttle
2. Choke

14

Brush Speed

Always use the slowest speed that will do the job.
Slower brush speeds will reduce flying debris and dust,

~and extends bru_sh life under most conditions.

If excessive material is thrown forward toward tow
vehicle, reduce brush speed.

Brush speed is controlled by engine speed and pump
output (pump output is controlled by the “fast-slow”
electric switch on the control box). Increase engine

- speed or pump output to increase brush speed. De-

crease engine speed or pump output to reduce brush
speed.

ﬁeqpired brush speeds will vary depending on sweep-
*~ihg-conditions. For light sand, light gravel, or light

snow, use slow brush speed. For heavy rock, mud, or
other heavy material, a fast brush speed may be
required.

brush. Serious injury or property
damage may result from flying
debris.

nCAUTION — Be aware of debris discharged by

SWeeping Conditions

When sweeping dusty material, sweep on a damp
morning or on a day after it has rained when possible.
Use the sprinkler system (optional) to help control dust

NOTE — Optional sprinkler systems can be field

installed on most sweepers equipped with
Wisconsin engines.

51-2512-6, 8/01



Adjustment

Leveling Main Frame
4. Swing brush head assembly fully to left.

2Wheel Sweepers Qniy
5. Snug left support yoke around brush head tube and

Adjust hitch height up or down as required to level top tighten two 5/8 bolts.
of main frame front-to-rear. Hitch mounting bolts must .
be tight and secured with lock washers. 6. Brush tube should fit snugly into support yokes

when fully angled left or right.

CAUTION — Use only grade 8 bolts, washers, and
A nuts for replacement in hitch. 7. Level brush head per instructions on page 16.

NOTE - Adjust support yokes up or down if brush head
will not level per instructions on page 16.

Support Yokes

NOTE — For serial number 75146 and up only. .
Sweepers with serial numbers below 75146do .
not have adjustable support yokes. e

Adjust support yokes as follows:

1. Loosen two 5/8 carriage bolts in each support yoke
(See figure 3). .

2. Swing brush head assembly fully to right.

3. Snug right support yoke around brush head tube
and tighten two 5/8 bolts.

Support Yoke | e ,@'e }

Support Yoke
Pivot Frame

‘Loosen nuts to allow fo:* ad justment.

_ IMPORTANT: The support yoke must be snug to the
| brush head frame or damage to the
sweeper may result.

figure 3

51-2512-6, 8/01 . 15




Leveling Brush Head

Brush pattermn (brush contact) should be the same all
across the brush with the brush fully right or fully leit.
Check leveling of brush daily or when brush is re-
placed.

NOTE - On 2-wheel sweepers only, be sure hitch is
properly adjusted and main frame is level
front-to-rear before making this adjustment
(See Leveling Main Frame page 15).

NOTE - Adjust support yokes before making this
adjustment (See Support Yokes page 15).

NOTE - Park and secure sweeper on a level surface
before leveling brush head.

NOTE — Refer to figures 4, 5, 6, 7, and 8 while leveling
brush head.

1. Angle brush head to straight ahead position.

2. Raise brush 3 to 4 inches off the ground with lift
cylinder.

3. Level-up brush head mounting plate with front of
engine mounting frame and securely tighten ali 5
bolts holding brush head fo engine mounting plate.

4. Adjustbolt “C” (See figure 4) until each end of brush
frame is the same height off ground.

NOQOTE - In steps 6-8 turn bolts “A” and “B” in or cut an
' equal number of turns.

6. Angle brush head fully right. Measure distance from
. ground to boftom front corner of brush head frame
.. side angle. Check this measurement on both right

" and left sides, record measurements.

* 7. Angle brush head fully left and check same mea-

surements as in step six. Hecord measurements.

8. Compare measurements from steps 6 and 7 with
figures 5, 6, 7, and 8 adjust leveling as required.

9. Repeat steps 6-8 as required to level brush head.

NOTE ~ See Examples of Leveling Brush Head page
17.

‘Figure 7 Figure 8

HaGH HIGH

ADJUST BOLT “C" QUT

mm BOLTS "A" & “B" N

ADJUST BOLTS “A" & "B OUT °

16

51-2512-6, 8/01



Examples of Leveling Brush Head

Example 1 ' Example 2

(Seefigure 9and 4, 5,6, and 7) _ (Seefigure 10and 4, 5,6, and 7)
Angled fully right, left side of brush head frame side Angled fully right, left side of brush head frame side
angle was 19 1/2" and right side was 18”.Then angled angle was 19 1/2" and right side was 21”. Then, angled
fully left, left side was 19 1/4” and right side was 20". fully left, left side was 19 1/2” and right side was 20
Per figure 7, adjust bolts “A” and “B” in. 1/2". Per figure 8, adjust bolt“C” in.
Always turn bolts "A” and “B” equally, each time. Recheck measurement and repeat adjustments per

examples 1 or 2 as required.
1/2 turn is approximately 1/8” in measurement on brush .
head frame side.

Recheck measurements and repeat adjustments per .
examples 1 or 2 as required. ‘

Figure 10

- 1

Figure 9

51-2512-6, 8/01 ‘ . . 17




Brush Patiern

Brush pattern (brush contact) is the front-to-rear
distance cleaned on the ground when brush is running
and sweeper is standing still (see figure 11).

Adjust brush pattern with the spring-chain assembly
(located under engine).

To increase brush patiern, lengthen chain.
To decrease brush pattern, shorten chain.

As brush wears, lengthen chain to maintain correct
brush pattern.

Brush pattern must be the same width at both ends to
prevent brush from wearing cone shaped. If brush
pattern is not the same at both ends {with a new brush
installed), level the brush head per Leveling Brush
Head on page 16.

Checking Brush Pattern

1. Move sweeper onto a level surface coveraed with
sand or light gravel.

2. Start sweeperand set brush to a medium brush
speed.

3. Lower brush onto sweeping surface. Run brush in
place for 5 to 10 seconds in lowered position. Raise
brush.

4. Move sweeper away and inspect clean area left by '

rotating brush. There should be an even sirip 2 to 4
inches wide. If brush pattern is not even oris to
wide or narrow, adjust as follows:

A. Brush patiern even, but too narrow: Lengthen
chain on the spring-chain assembly.

B. Brush patiern even but too wide: Shorten chain
on spring-chain assembly.

C. Brush pattern nof even (wider at one end than
the other): Level brush per Leveling Brush

18

~figure 11

Spring-Chain Assembly

Spring-chain assembly is located next to brush head
lift cylinder. '

CAUTION — Stop engine and remove key before
adjusting spring-chain assembly.

1.. Adjust the spting-chain assembly so the tips of the
bristles just touch the ground, for maximum life.

'- 2. Formore effective sweeping, adjust the spring-

chain assembly so brush sweeps a 2 to 4 inch
front-to-rear strip. '

w1 3 In heavy Sweeping, brush may tend to pUH itself

down, causing excessive brush wear. Adjust
transport chain to limit the amount of spring stretch
" {o give a 2 to 4 inch front-to-rear strip.

51-2512-6, 8/01



Transport Chain
Transport chain is located next to brush head lift

cylinder.

cylinder during transport if transport

nCAUTION Brush head weight could damage lift
chain is not used.

CAUTION -~ Stop engine and remove key before
adjusting transport chain.

ForTransport or Storage:

1. Raise brush head assembly with lift cylinder. Stop-
engine.

2. Pulltransport chain tight and place in chain holder.

3. Lower brush head assembly so weight is supported
by transport chain.

For Sweeping

1. Adjust spring-chain assembly so brush bristles just
touch ground.

2. Adijust transport chain so spring stretches no more
- than 2 1/2" when brush is engaged and operating.

61-2512-6, 8/01 7 - 19




Maintenance

Brush Section Replacement

Position sweeper on a level surface. Place blocks in
front and behind tires to prevent sweeper from rolling or
secure hitch and set brakes on tow vehicle.

1.

Connect transport chain so brush bristles are about
2 to 3 inches off the ground.

Ciean hydraulic fittings and motor fitting area to
prevent hydraulic system contamination.

Disconnect two 1/2" and one 1/4” hoses at hydraulic
motors on each end.

NOTE - Prevent hydraulic system contamination: Cap-

10.

11.

12.

20

off or tape over hydraulic hose ends and motor
ports.

Remove four brush hood mounting bolts and set
hood aside.

Remove two carriage bolts holding each motor
housing to brush frame.

Slide brush assembly out of brush head frame.

Stand brush assembly up on end with biocks under

-bottom end to prevent hydraulic motor from hitting

the ground.

Remove four socket head bolts intop end ring and
remove ring,

Remove old sections from the core.

Fill core with new sections (per instructions in-
cluded with new sections).

With new sections installed, replace end ring and
secure with four socket head bolts.

Lay brush head assembly on side and slide back
into brush head frame.

.13

414
15.

16.
17.
18,

18.

Replace two bolts in each motor housing {only
finger tighten holts at this time).

Measure distance from back of brush head frame to
motor housing on both sides. Slide motor housings
forward or back until measurements are equal.

Pull out on the motor housing (to the sides away
from the brush} to prevent core from shifting from
side to side and tighten mounting bolts.

Reptace brush hood and four mounting bolts.

Level brush head.

Adjust brush pattern.

Refill hydraulic cil tank with MOBIL DTE 25 hydrau-
lic fluid as required. Cil level should be about 2”

- fromthe top.

51-2512-8, 8/01



Maintenance

Motor and Hub Replacement S Hydraulic Swing Lift Unit
1. Follow steps 1-6 under Brush Section Replace- A MONARCH brand electric-hydraulic power'unit
ment, page 20. provides hydraulic power for lifting and angling brush

head assembly.
2. Remove the four socket head bolts in core end ring

and remove ring. Refer to the separate Monarch manual for mainte-
nance, service, and troubleshooting of the Monarch
3. Remove only enough sections to expose hydraulic power unit,

drive motor and core hub. Do not remove all the
sections from the core.

4, Remove hairpin clip, nut, and washer from motor
shaft. Slide motor and housing out. Be carefu! to
not lose the shaft key.

5. Replace core hub if keyway is worn, hub is cracked
or wallowed-out, ot if threads are stripped.

6. Place new motor (if reguired) into motor housing. -
Align key in motor shaft with hub keyway and slide
motor into position. Place flat washer and nut on
motor shaft and tighten. Replace hairpin clip.

7. Replace brush sections.

8. Replace end ring and four socket head bolts.

9. Follow steps 12-19 under Brush Section Replace-
ment, page 20 for remaining assembily.

51-2512-6, 8/01 . 21



(ETTCHEH:

Lubrication

Axles — Front and Rear

Axles are prelubricated at the factory. Check and/or
repack axle bearings and hubs as required with high
temperature wheel bearing grease.

Grease Zerks

Grease all grease fittings with a SAE multi-purpose
grease per figures 12, 13, 14, and 15.

Brush Head Pivot (2 Pl@s}

figure 12

Swing Cylinder (2 Places)

figure 14

22

Pivotl Pins (4 Places)
f |

©, ®

5 z ]

i i

<

figure 13

Caster Swivel (1 Place)

figure 15

51-2512-6, 8/01



o
O
c
«
c
[
]
=
©
=

Maintenance Schedule

Mog JusLIpes [en4 suibug uesin

HO eseMurl) suibug ebueyn

Jaues|n 11y soejday JO ues|D

SN

[eAs 10 aseoNuUEID aubug ¥oayn

IO olelpAH ebueys

181114 wesAs onneipAy ebuey)

$0SOH puy sBumi- olfneIpAH UBIYBIL puy %98yD

alempreH puy sjog uaiybi)

8Insse.ld Iy 2111 }oayD

.1oAa alljoiioel Alened %080

SNBSS

1914 WalsAg Jepunds reuondo uee|n

palinbsay sy soe|day — sjeoeq Ai8les uesio|

surey) Alsjes youH 10sdsul

SIBMPIEH UolIH PUY UoH Joadsul

>_pEmmm< peaH ysnig |eAe

uoneradp jadoid 104 siybi yoeun

ussled ysnig oausn

SHI97 9sBalL) ||V S1EoLgN T

|9AS 110 SHINEIPAH %08YD

[enuew
auibug eag

s1Y4 001
Ajresr

S14 001

s1Y 09
P EETY

ANNSSSSSS

23

51-2512-6, 8/01



Carrier Assembly (3 and 4 Wheel)

Ref Part Qty Description

1. 030045 3 Fitting, Elbow, HB 90°, 1/4MP, 1/4FPS
2 03mA 1 System, Hydraulic, Monarch, 12Volt
3 033883 4 Assembly, Parklamp, 1/2 Hose, W/Clamp
4. 07008 3 Screw, Cap,3/8-16x1

5 070144 10 Nut Lug, 1/2-20

6. 070819 1 Cable, Battery, 4x32, 3/8 Eye

7. 070820 1 Cable, Battery 4 Gauge x 60

8 07/83% 1 Terminal, Block, 12 Post

9, 070841 1 Wire, Cord, 16 Gauge

10. 070856 2 Nut, Lock, 1/2, F/Strain Relief

11 070857 1 Shain, Relief, 1/2

12 070871 1 Batlery

13 071093 8 Nut, Hex, 1/2-20

14, 071353 1 Axle, Assembly, Rear

15, 071427 1 Strain, Relief, 1/2, WHT

16. 071629 1 Box, Electric, Junction

17. 071718 4 Washer, Lock, Spiit, 3/8

18. O0H1797 1 Box, Battery, Plastic

19, 071762 8 Washer, Lock, Split, 1/2

2. 071763 8 Washer, Flat, 1/2

21, 075142 1 Cable, Battery, 4x27

2 072480 2 Screw, SocketHead, 3/8-16 x 1/2
24 073176 1 Cable, Battery, 4x20

25 (07379 3 Washer, Flat, 3/8

26 073624 4 Tack Metal, 31 Series

28. 073654 4 NutHex, 3816

30 075158 4 U-Bolt,1/2-20x51/2x27/16

3B 111129 1 Weld, Frame, Main, P 3 or 4Wheel
. 500004 1 Label, Plate, Serial Number

3 075715 1 Boot, Red, #2/#8

36 07202 2 Terminal, Ring, 3/8, 4 Gauge

37. 072171 7ft Cable, Battery, #4

3B 0773 2 Washer Lock, Split, 516

30 07378 2 Nut Hex 5/16-18

40 075253 1 Exiendet, Battery, Bolt, 5/16-18

4. 071904 2 Screw, BoundHead, Phillips, 8-32 x 3/4
42 071906 2 Nut, Hex, 8-32 L
43 071907 2 Washer, Lock, 8

44, 500574 1 Lable, Waming, Read, Manual

45 500186 2 Label, Logo, Sweepster

46, 500575 2 Label, Waming, Fenders

47. 500576 3 Label, Tie Down Point

A 073640 4 Screw, Cap, 1/4-20x13/4

24 L 51-2512-6, 8/01




Carrier Assembly (3 and 4 Wheel)

Assembly No. 11-4244

EE

144

51-2512-6, 8/0+ 25




Caster (3 Wheel Assembly)

Ref

OEN®Om AN

26

14
(SEE NOTE 22

16

Part Qty Description

050534A
0505348

050535
050636
050538
070066
070206
07-1188
071204
071718
071872
072116
07364
074351

11-1539

R QSTUR N S T N N (NSO NP I X SR

Spacer, 31/2, Caster

Spacer, 2.70, Caster

Seal, Cil

Bearing

Hub, Caster, Tow, Front, W/Cups & Hardware
Screw, Cap, 5/8-11x2 '
Pin, Cotter, 3/16x2

Clamp, Screw, 15(16-2 1/4

Nut, Hex, 5/8-11

Washer, Lock, Split, 3/8

Washer, Lock, Split, 5/8

Screw, Cap, 3/8-16x11/4

Nut, Hex, 3/8-16

Kit, Mounting, F/Swivel, W/C Spacers
Shield, Dirt, Caster

Weld, Frame, Caster, Mounting, Single

(SEE NOTE 3 ~7

Assembly No. 11-4442

51-2512-6, 8/01



| Caster (4 Wheel Assembly)

Assembly No. 11-4416

Ref Part Gty Description

1. 070086 2 Screw, Cap,5/8-11x2

2. 070144 10 Nutlug, 1/2-20

3. 0H1204 6 Nut,Hex, 5811

4, (071872 6 Woasher, Lock, Split, 5/8

5. 072855 4 Screw,Cap,58-11x21/2

6. 111530 1 Weld, Mounting, Caster, Dua!
7. 11722 1 Angle,Mounting, Caster, Left
8. 117223 1 Angle, Mounting, Caster, Right
9 1724 1 Plate, Mounting, Caster, Dual

51-2512-6, 8/01 o 27



Carrier Assembly (2 Wheel)

Ref Part Qiy Descriplion

2. o0rb142
072480
07379
073624
07364
07-5158
112573
500004

Cable, Battery, 4 x 27, 3/8 Eye & Post
Screw, Socket Head, 3/8-16 x1/2
Washer, Flat, 3/8

Tack, Metal

Nut, Hex, 3/8-16

U-Bolt, 1/2-20x51/2x27/16
Weld, Frame, Main, 2 Wheet
Label, Plate, Serial, Number
075715 Boot, Red, #2/48

072022 Terminal, Ring, 3/8

072171 71t Cable, Battery

1 030045 3 Fitting, Elbow, HP 90°, 1/4MP 1/4FPS
2. 030371 1 System, Hydraulic, Monarch, 12Volt
3. 033083 3 Assembly Parklamp, 1/2 Hose, W/Clamp
4 0018 3 Screw, Cap,3/8-16x1
5 (070144 10 NutLug, 1/2-20
6. (70813 1 Cable, Battery, 4x32,3/8 Eye/Standard
8  07083% 1 Terminal, Block, 12 Post '
10 07085 2 Nut Lock, 1/2, F/Strain Relief
1. 070857 1 Strain, Relief, 1/2BRN, 16/12
12 070871 1 Battery, 24-3, 425CCA, 80 Resetve
13, 0711083 8 Nut, Hex, 1/2-20
14 071353 1 Axle, Assembly, Rear
15 071427 1 Strain, Relief, 1/2
16 071629 1 Box, Electric, Junction, Block
17. 0718 4 Washer, Lock, Split, 3/8
18. - 01757 1 Box, Batfery, Plastic
19. 071762 8 Washer, Lock, Split, 172
2. 071763 8 Washer,Flat, 1/2
1
2
3
4
4
4
1
1
1
2
f

500675
500576
1311807
071477
072245

Label, Waming, Fenders

Label, Tie Down Point

Plate, Mounting, Cable, Bracket
Strain, Relief, 3/4, Water Tight
Strain, Relief Nut, 3/4

07373 2 Washer, Lock, Split, 5116
073278 2 Nui Hex,5/16-18
07-5259 1 Extender, Battery, Bolt, 5/16-18
071904 2 Screw, Round Head, Phillips, 8-32 x3/4
07-1906 2 Nui,Hex, 8-32
071907 2 Washer,Lock, 8
50574 1 Label, Waming, ReadManual
500186 2 Labe), Logo, Sweepster

2

3

1

1

1

Ss%&ﬁﬁﬁﬁﬁi%ﬁ%%&%?ﬁﬁ%&%ﬁﬁ&B&BﬂﬁB

28 ' 51-2512-6, 8/01



' Carrier Assembly (2 Wheel)

Assembly No. 11-4198

51-2512-6, 8/01 29



Hitch Assembly

Assembly No. 28-1512
{2Wheel 2” Ball)

15

Ref Part Qty Description

1. 075168 4 Screw, Cap,M16-2x50

2 07033 1 Hitch,Ball,2

3. 074532 8 Nut,Hex Lock,M16-2

4, 071604 2 Chain,3/8,40 Links

5 0762 2 Washer, Lock, Split, 1/2

8 0764 2 Nut,Hex, 1/2-13

8. 07203 2 Clevis, DoubleLink, 9/32

9. 075172 6 Washer, Flat,M16

1. 073675 2 Screw, Cap, 1/2-13x41/2 _
11. 074815 2 Hook, Split, W/3/8 Clevis & Latch, F/Safety Chains
12 116872 1 Weld, Mounting, Hitch, F/Pintel/Ball Insert
13 500042 1 Label, Warning, Hitch

4. 0/5170 4 Screw, Cap, M16-2x80

15 100278 1 Stand,Tow Behinds

30 . 51-2512-6, 8/01



Hitch Assembly

Assembly No. 28-1509
{2Wheel 3” Pintle)

Ref Part Qty Description

1 075169 - 4 Screw, Cap, M16-2x50mm

2 075173 2 Screw,Cap, M16-2x120mm

3 071035 1 Eye, Pintle, 3, Bolt-Cn

4. 07453 10 Nut, Hex, Lock, M16-2

5. 071604 2 Chain,3/8,40Links

7. 0723 2 Clevis, Double Link, 9/32

8 075172 6 Washer, Flat, M16

9 074815 2 Hook, Spiit, W/3/8 Clevis & Latch
10. 113016 1 Weld, Hitch, Mounting, F/Bolt-On Pintle
11. 500042 1 Label, Waming, Hitch

12 075170 4 Screw,Cap, M16-2x80mm

13 100278 1 Stand

51-2512-6, 8/01 31




Hitch Assembly

Ref

©ONO R WN

) b ok b
WMo

32

Part

07-5169
071027
074532
07-1604
072032
075172
07-4815
13-1684
132606

075170
100278

Qty Description

N N - R R - TN

Screw, Cap, M16-2x50mm

Eye, Pintle, 2 1/2, I-Boit

Nut, Hex, Lock, M16-2

Chain, 3/8, 40 Links

Clevis, Double Link, 9/32
Washer, Flat, M16

Hook, Split, W/3/8 Clevis & Latch
Bushing,2x1.505x1.12

Weld, Mounting, Hitch, F/I-Bolt Pintle
Label, Waming, Hitch

Screw, Cap, M16-2 x 80mm
Stand :

Assembly No. 28-1510
{2Wheel 2” Pintle W/Chain)

51-2512-6, 8/01




o Hitch Assembly

Assembly No. 28-1513
{2Wheel 2 5/16” Ball)

Ref Part Qty Description

1. 070088 4 Screw,Cap 58-11x2

2. 071294 4 Nut,Hex,58-11

3. 0716 2 Chain, 3/8, 40 Links

4, 071872 4 Washer, Lock, Split, 5/8

5. 7203 2 Clevis, Doublelink, 9/32

6 073120 2 Washer, Flat,5/8

7. 074815 2 Hook, Split, W/3/8 Clevis & Latch
8 112877 1 Weld, Mounting, Hitch, Ball, 2 5/16
9 500042 1 Label Waming, Hitch

51-2512-6, 8/01 ) . 33



Hitch Assembly

Assembly No.28-1504
{ 3 or 4 Wheel 2” Ball W/Pin)

Ref Part Qty Description

1. 070206 2 Pin, Cotter, 316x2

2 070863 1 Hitch, Bal,2

3 071604 2 Chain, 3/8,4olinks

4 OM762 2 Washer, Lock, Split, 1/2

5 071764 2 Nuf, Hex, 1/2-13

6. 07202 2 Clevis, DoubleLink, 9/32 ‘
7. 07367/ 2 Screw,Cap, 1/2-13x41/2

8 (074040 2 Washer, Flat, 1

9. 074815 2 Hook, Split, w/3/8 Clevis & Latch
10. 111511 1 Pin,Towing, Pole, install

11, 111538 1 Weld, Hitch

12 500042 1 Label, Waming, Hiich

34 ' : 51-2512-6, 8/01



Hitch Assembly

Assembly No. 28-1505
(3 or 4Wheel DrawbarW/Pin)

Ref Part Qty Description -

1. 0206 2 Pin, Cofter,3/16x2

2 0604 2 Chain,3/8,40Links

3. 07203 2 Clevis, DoubleLink, 9/32

4, 074040 2 Washer, Flat, 1

5 (74815 2 Hook, Split, W/3/8 Clevis & Latch
6. 111500 1 Weld, Hitch, Towbar, Drop Pin

7. 111511 1 Pin, Towing Pole, Install

8. 500042 1 Label, Waming, Hitch

51-2512-8, 8/01 35



Ref

DOWPIZBOONDA©ON

36

Part

075173
07-0206
074532
071604
072032
072479
074040
074815
11-1511
130777
500042
07-1734
07-1833
07-3426
07-3273

Qty Descr~iption

2
2
2
2
2
1
2
2
1
1
1
3

Scraw, Cap, M16-2x 120mm

Pin, Cotter, 3/16x2

Nut, Hex, Lock, M16-2

Chain, 3/8, 40 Links

Clevis, Double Link, 9/32

Hitch, Ball, 25/16

Washer, Flat, 1

Hook, Split, W/3/8 Clevis & Lalch
Pin, Towing, Pole, install

Weld, Hitch, Towbar, 3 or 4Wheel
Label, Waming, Hitch

Clamp, Rubber, 1

8ft Loom, Flex, Guard, 3/4

2
2

Screw, Cap, 5/16-18x3/4
Washer, Lock, Split, 5/16

Hitch Assembly

Assembly No. 28-1506
(3 or 4Wheel 2 5/16”W/Pin)

51-2512-6, 8/01



Hitch Assembly

Assembly No. 28-1508
{3 or 4 Wheel 3” Pintle)

Ref Part Qty Description

1. 075173 2 Screw, Cap, M16-2x120mm

2. 07206 2 Pin,Cofter, 3/16x2

3 071035 1 Eye,Pintgl, 3, Bolt-On

4, 0453 2 Nut, Hex, Lock,M16-2

5 (/1604 2 Chain, 3/8,40Links

7. 072032 2 Clevis, Double Link, 9/32

8 07400 2 Washer, Flat, 1 :
9, (74815 2 Hook, Split, W/3/8 Clevis & Latch
10, 11-1511 1 Pin, Towing Pole, Install

1. 130777 1 Weld, Hitch, Towbar, 3 or 4Wheel
12 500042 1 Label, Waming, Hitch

A 071734 3 Clamp, Rubber, 1

B, 071833 8it Loom,Flex, Guard, 3/4

C. 073426 2 Screw,Cap, 5/16-18x3/4

D 07373 2 Washer, Lock, Split, 5/16

51-2512-6, 8/61 37




Brush Head Assembly

Ref Part Gty Description

1. 01880 1 Weld, Core, Section, 7 ft
010426 1 Weld, Core, Section, Bft
010383 1 Weld, Core, Secfion, 9ft
2 030400 2 Hub,Taper, 16170
3 03078 8 Clamp, 2Position
4. 030788 4 Nut, Stake, Socket Head
5  03182% 2 Motor, Hydraulic, 18 Cl
6. 031931 8 Bushing, Split, 3/4Tube
7. 03140 2 Fitting,Tee, HP 3/4MFS, 3/4AMFS
8 0319677 4 Assembly, Tube, Brush Head, 403/4, 7 fi
03-1967-8 4 Assembly, Tube, Brush Head, 47 1/4, 81t
0319679 4 Assembly Tube, Brush Head, 52 3/4, 9ft
9 03198 4 Hose,5/8x16 1/8, 5/8FFS, 5/8FFS-00°
10. 032030 4 Fitting, Elbow, HP 45°, 7/8MOR, 5/8MFS
11. 070034 10 Screw, Cap, 7/16-20x 1
12 070108 4 Bolt, Carriage, 3/8x3/4
13 070119 7 Boli, Camiage, 5/8x13/4,71
07-0119 8 Bolt, Carriage, 5/8 x 1 3/4, 81t
14 070169 10 Washer, Lock, Split, 7/16
15, 0210 2 Clip, Hairpin, 14 Gauge x13/4
16 070216 1 Spring, Tension, 1.87 x 10.31
17. 070246 1 Chain, 1/4, 13 Links, 7 ft
070217 1 Chain, 1/4,9 Links, 8ft&9it
18, 071264 7 Nut,Hex, 5/8-11
19, 0711714 8 Screw,Cap, 5/16-18x1
2. 071717 6 Bolt, Carriage, 3/8-16x11/4
2. 071718 10 Washer, Lock, Split, 3/8
2 071872 7 Washer, Lock, Split, 5/8
23 072681 2 Fiting, Zerk, Drive-in, 1/4
24, 073120 6 Washer, Fiat, 5/8
2. 07373 12 Washer, Lock, Split, 5/16
2. 0r37h 6 Washer, Flat, 5/16
27. 07379 11 Washer, Flat, 3/8
28 073436 4 Screw,Cap,5/16-18x3/4
28 073654 10 Nut,Hex, 3/8-16
0. 110773 2 Shield, Side, Hood
31, 111149 1 Ring, End, W/Holes
32 1116068 2 Bracket, Hood, W/Bend
B 111837 2 Weld, Mounting, Motor, TRW
A 1121221 1 Weld, Frame, Brush, 71
1121222 1 Weld, Frame, Brush, 81t
1121224 1 Weld, Frame, Brush, 9t
3B 131882 1 Weld, Hood, 180°, 7 it
131867 1 Weld, Hood, 180°, 84t
137137 1 Weld, Hood, 180°, gt
3% 281519 1 Assembly, Safety, Label, Brush Head
37. 500253 1 Label, Logo, Sweepster
38 074248 1 Chain, 1/, 22 Links
30. 074350 1 Shackle, Chain, 3/8

38 51-2512-6, 8/01



Brush Head Assembly

Assembly No.
11-4261 (7 Feet)
11-4237 (8 Feet)
11-5997 (9 Feet)

35

51-2512-6, 8/01 - , 39



Swing Assembly

Ref Part Qty Description

031957
NS, 03-1969
03-1970

Fitting, Vent, Plug, 3/16-18 O-Ring Male
Hose, 3/8 x48 (Lift Cylinder)
Hose, 3/8 x40, (Swing Cylinder)

1 1141502 1 Frame, Swing
2. 137926 2 Weld, Pin,1.5x5.88
3. 10799 1 Bracket, Leveling
4. 110459 3 Rod, Mounting
5  M-3813 2 Bracket, Stop
6 11514 1 Arm, Swing W/Fin
7 137927 2 Weld, Pin,1.5x6.62
8 1522 1 Frame, Engine, Mount
9 070539 1 Pin,Lift, Cylinder
10. 03-0001 1 Cylinder, Lift, 1/4 Female Pipe Ports
081928 1 Cylinder, Lift, 9/16 Female O-Ring Ports
1. 070159 1 Washer, Flat
12. 070186 1 Nut,Hex
13, 111503 1 Amm, Swing, W/O Pin
4. 031929 1 Cylinder, Swing
15. 070698 6 Pin,Cotter
16. 070206 2 Pin,Cotter
17 03-1069-4 3 Fitting, HR1/4 Street Elbow
03-1068-4 1 Elbow,1/4 NPT, for 03-0001 only
18. 030584 1 Fitting,Vent, Plug, 1/4 Male Pipe
1
1
2

40 51-2512-6, 8/01




Swing Assembly

Assemby No. 11-4030

51-2512-6, 8/01 , ' #



Engine and Drive Components

Ref Part
1. 030028
2. 030366
3 34
4, (030592
5 030676
6. 03074
7. 030745
8. 030815
9 030859
10, 03102210
1. 03106813
2 031086
13 031118
14 031173
16 031310
17, 031337
18, 031956
1@ 031971
20 031972
21, 032396
23 034135
24 034136
25 034137
26. 050327
27. 0504328
28 05033
29 073637
30 070156
31, 07e4s
32 070538
33 070551
M 071095

42

Qty Description

L I e R L B s B T T W VU KU Wy |, Y SRy Se MO W | T T O ST 1 G T ST (I Y

3

—

Fitting, STELB, BR 80°
Fitting, Elbow, HE 90°, 1 5/16MOR, 1FP
Fitting, Barb, HE 80°, 1/4, 1/8MP
Vaive, Shut-Off, Bal, 1
Cooler, 18000 BTU, 13 G.EM.
Fitter, Hydraulic, 25M
Filter, Head, 25 GPM
Fitting, STELB, BR 90°, 1 1/4
Fitting, Barb, HR, 1 3/4AMP
Fitting, Nipple, HR, Hex, 3/4MP. 3/4MP
Fitting, Reducerbushing, HE 1 x 3/4
Kit, Mounting, Oil Cooler
Fitting, Barb, HR, 1MP
Fitting, Barb, HF, 1/4, 1/4F
Fitting, Nipple, BE, Closed, 1
Pump, Vicker
Fitting, Elbow, HP, 90°, 1 516MOR, 3/4MFS
Hose, 3/4 x 56, 3/4FFS, 3/4FF5-90°
Hose, 3/4 x 68, 3/4FFS, 3/4FF5-90°
Fitting, Elbow, HF, 90°, 1 1/16MOR, 5/8MFS
Hose, 5/8 x 48, 5/8FFS, 1/2MPS
Hose, 5/8 x 56, 5/8FFS, 1/2MPS
Fitting, Elbow, HR, 90°, 5/8MFS, 3/4MP
Coupling, Half, 1 7/16, 5016
Chain, Coupfing, 5016 -
Coupling, Half, 7/8 Round, 5016
Screw, Cap, 1/4-20x 1
Washer, Flat, 1/2
Cap, Breather, HydraulicTank
Clamp, Screw
Clamp, Spring, 1/4 Hole

t Hose, Fuel, 1/4

 HBBABRRBR2BBBUBRYBAEEBARAREBBYUBE

Ref

PR

Part

07-1191
071506
07-1718
071730
71762
07-1764
073034
073279
07-3310
073639
073640
07364
071188
073672

. 073710

07-4060
074052
075824
050019
080054

111523

11-2430
11-7258
11-8249
116268
11-9899
1311407
132723
280508
07-1882
075823

071810

Qty Description

M AR BRBNARR 22 RN NORS N

Clamp, T-Bolt, 1

Actuator, Mono, 2 Stroke
Washer, Lock, Split, 3/8
Bolt, Carriage, 3/8-16 x 1 1/2
Washer, Lock, Split, 1/2

Nut, Hex, 1/2-13

Nut, Hex, Lock, 1/2-13
Washer, Flat, 3/8

Engine, Wisconson, Gas
Screw, Cap, 1/4-20x11/2
Screw, Cap, 1/4-20x13/4
Nut, Hex, 3/8-16

Screw, Cap, 7/16-14x11/2
Screw, Cap, 1/2-13x2 1/4
Bolt, Carriage, 1/2-13x21/4
Washer, Lock, Spiit, 7/16
Screw, Cap, 3/8x3/4

Nut, Hex, Lock, 1/4-20

2 31t Hose, Sugction, 1
.86t Tube, 3/8, 1/4 Sight gauge

"R U ' RS S S N G . N b ey

Bracket, Air Filter

Plate, Mounting, Cooler, 2 1/4, 3Holes
Shield, Cooler, Oil ‘
Weld, Bracket, Pump/Tanks

Weld, Arm, Actuator, Mini

Key, 38 x 13/8

Weld, Tank, Qil Hydraulic

Weld, Stop, Actuator, Adjust
Assembly, Electric, W/Engine

Screw, Set, 3/8-16 x 5/8, Cup Point
Kay, 1/4 x 3/4

Nut, Hex, Lock, 5/16-18

51-2512-6, 8/01



n
e
c
o
c
o
o
£
o
&)
o
-
=
(]
(o
c
«©
)
=
o
c
11}

Assembly No. 11-4196

&
L
=
=]
Z
~
w
|
&
<<

NOTE 3

43

70

43

51-2512-6, 8/01



Option - Sprinler System

Ref Part Qty Description

1. 03007 1 Fifting, Nipple, BP, Close, 3/8
2 030182 1 Fiting, Nipple, BF, Close, 1/2
3 035 1 Fiting, Barb, 3/8, 3/8MP
4, 030714 1 Fitting, Barb, HE 90°, 5/8, 1/2MP
5 030819 1 Fitting, Reducerbushing, BP, 1/2x3/8
8 0310689 1 Fitting, Reducerbushing, HR, 3/4x 1/2
7. 0311827 1 Fitting, Plug, BP Square, 11/4
8 (3126 1 Fitting, Barb, HR 5/8, 1/2MP
8 03136 1 Pump, Flojet, Water, 2.1 G.PM., 12Volt
10, 0313 1 Valve, Shut-Off, Ball, 1/2
1. 756 4 Washer, Flat, 172
12 070867 1 Assembly Tank Water, 150 Gal
13 070532 1 Strainer, Hypro, Water
14, 070647 2 Clamp,Spring, 7/8 Hose
15, 070648 2 Clamp, Spring, 5/8 Hose
16. 071762 4 Washer, Lock, Split, 1/2
17. 071764 4 Nut, Hex, 1/2-13
18. 073637 2 Screw, Cap, 1/4-20x1
19 073638 4 Screw,Cap, 1/4-20x11/4
20, 073708 4 Bolt Cariage, 1/2-13x11/2
21, 07403 6 Washer, Flat, 1/4
(7-4033 6 Nut, Hex, Nylock, 1/4-20
074037 4 Nut,Hex, Nylock, 1/2-13

22,
23
24 090028 2ft Hose, Heater, 58

25 090056 14 ft Hose, Heater, 3/8

26 090107 Strap, Nylon, Tank, 2x 52

27, 117051 Weld, Bolt, Tee, Sprinkler

28 131742 Weld, Mounting, Tank, Water, 150 Gallon
2 13183 Plate, Mounting, ROPS, Strobe

30 GKies Assembly, Spray Bar (7 Foof)

G-KH67 Assembly, Spray Bar (8 & 9 Foot)

— ol ek ek el

44 ' o 51-2512-6, /01



Option — Sprinkler System

Assembly No. 11-4409(7 Foot)
11-4441 (8 & 9 Foot)

51-2512-6, 8/01 o 45




Control Box Assembly

ltem Part Gty Description

070351
07-0351A
070370
070856
070857
07-3432
07-4038
074039
11-1519
500018

L OEN®D O S WD

46

1
2
1
1
1
2
2
2
1
1

Box, Control, Hoffman
Switch, Toggle, 6 Prong
Switch, Ignition, NG-100

Nut, Lock, 1/2, F/Strain Relief
Strain Relief, 1/2 BRN, 16/12
Screw, Cap, 1/4-20x3/4

- Washer, Lock, Split, 1/4

Nut, Hex, 1/4-20
Hanger, Control Box
Label, Controf Box

Assembly No. 07-0351-1
Control Box without Cable

51-2512-8, 8/01



item Part Gty Description

1. 070343
2 070351
3 070351A
4 070870
5 0477
7. 072245
8 07342
8 074038
10, 074039
Mo 1141519
12 500019

51-2512-6, 8/01

1
1
2
1
1
1
2
2
2
1
1

Switch, Toggle, 2 Position
Box, Conirol, Hoffrman
Switch, Toggle, 6 Prong
Switch, Ignition, NG-100
Strain, Relief, 3/4
Strain, Reliel, Nut, 3/4
Screw, Cap, 1/4-20x3/4
Washer, Lock, Spilit, 1/4
Nut, Hex, 1/4-20
Hanger, Control Box
Label, Control Box

Control Box Assembly

Assembly No. 07-0351-2
Control Box with Cable

47




Option — 180° Hood Option

Ref.Part No. Qty Description

1

2

48

131862 1 Hood,7Ft.,180°
1341867 1 Hood, 8 Ft.,180°
08-00431 1 Flap, Dirt Deflector, 7 Ft.
09-0043 1 Flap, Dirt Deflector, 8 F.

070113 14 Bolt, Carriage, 3/8 x 1, 7Ft.
070113 16 Bolt, Carriage, 3/8 x 1, 8Ft.

07-0168 14 Washer, Lock, 3/8,7 Ft.
07-0168 16 Washer, Lock, 3/8,7 Ft.
070183 14 Nut, Hex, 3/8-16, 7 Ft.
070183 16 Nut, Hex, 3/8-16, 8 Ft.
13-0752-2 1 Strap,7 Ft
13-07521 1 Sirap, 8 F

51-2512-6, 8/01




Storage

e e B B o B v B v R e B v B v B & N &

L.

o o o o o0 o o o0

L/

NOTE: RECOMMENED JACK STAND STURAGE POSITION FOR P&H-

IMPORTANT - To avoid damage to both jack and
spraybar, jack should be stored with
the sand shoe vertical or forward
towards the towering vehicle.

51-2512-6, 8/01 49




. Torgue Values

Bolt Torque Specifications

‘|- Body Size . Ft-lbs Body Size Ft-lbs
"Grade:s,-'.: - Class 8.8
) 1/4-20 6t .1 M6-1.0 5+ 1
- -28 1 1+ 1 na -
5/16-18 . |. .13+ 3 ia, -
=24 | 14+ 3 o] ‘nla “
3/8-16 23t 5 M8 —1.25 4+ 3
=24 | - 26+ 5 T -10. , -
TH6—~14 | 37+ 8§ . MI0-15 20t 6
-20 - 41 9 -0.95 -
12-13 | 56+ 11 -M12 - 1.75 50 £ 10
. -20 63+ 12 o -1.0 -

. 916-12 . 82+ 14 | Mi4-20 | 80+ 14
-18 91+ 16 _ -1.5 -
5/8-11 | 113 20 | Mi6-2.0 125 = 22

- 18 . 127z 23 Do 2150 -
34 - 10 201 26 |  nia .

-16 | 223+ 29 n/a ' -
7/8-9 321+ 41 { M20-25 | 244% 31"
-14 355 + -46 ' -1.5 .

1-8 T 483 %762 M24-3.0 422+ 54
-12 528 + 68 -20 . -
Body Size Ft-lbs Body Size Ft-lbs

Grade 8 ‘ - "Class 10,9

1/4 - 20 9+ 2 M6-1.0 8z 1
-28 10 2 © - nla -

5/16 —18 18+ 4 . . .nja -

- 24 20+ 4 T n/a .
3/8— 16 32+.7 -] - M8-1.25 20+ 4
—24 37+ § b 10 -
7/16— 14 52+ 11 ‘ M10-1.5 40+ 8
—20 58+ 12 -0.75 -
i/2-13 80+ 16 ‘MI12-1.75 69+ 14
-20 90 + 18 ) S =10 -
9/16—12 115+ 20 L . M14-2.0 110+ 20
-18 128+ 23 -1.5 -
5/8-11 159+ 28 ' Mi16-2.0 173+ 31
-18 180 + 32 1 -15 -

3/4-10 282+ 36 | . n/a -

- 16 315 = 41 n/a -
7/8-9 454 + 59 M20—2.5 337+ 44
-14 500+ 65 . _ -1.5 -

1—8§ 681 = %8 M24-3.0 583+ 75
-12 746 + 97 s -20 -

Foot- pounds may be converted to Newton Meters by multiplying by 1.35582.
Foot-pounds may be converted to Inch-pounds by dividing by 12.
If the nut and screw are not the same grade, the lower grade will always be used.

NOTE - Nylock nuts are utilized when greater resistance tovibrating loose is required, and greater operating
temperatures are not a factor. In addition, like lock nuts, nylock nuts have a safety feature that if the bolt
does vibrate [oose, the nut will remain on the screw: Install nylock nuts to the standard torque shown above.

50 i 51-2512-6, 8/01



« Warranty Information

Coin IPAYCAENENT LGHT CORSTRUCTION %

Warranty Registration Form and Delivery Inspection Report

IMPORTANTI  Warranty Vskd iF card i sob seturned with 10 days.
Al Applicable sections miest be filled in.

This section o Se filled st and signed by Drsalber at e of defiivery,

Wareanty Registration

Custoner's Namg ‘ Dealer's lame .

Aukdrese Addrens

City State Zip Cly Stake Zlp
Phohe CHECK QNE:

[ soehor /7 ractor Mooded Consiruction Use
Dalhrery Dane Agriculnesl Use

Wodd or Part § . L andseape Lse

Serial # Other:

Daaler Inspertion tdiedcitems spplicable)

e Al Decals installed {see oporatert manwal . Rewiowe Qperating and Safety instructions
e Fiydraufic fivtings tight and free of leaks w30 30 Crsres in place and secure
Fastaners thght Does froduct Fonction Propecy

I v shereughly instructed the buyer on the above describied squipment. This review included: The Operators manual conters,
equipment care, adjusiime s, safe speration and applicable wartanty policy

late . Dedes™s Rap stgnature

This section 1o be completed and signed by the customer

] 2 3 4 &
. Excelivht  Good  Average  Unestefactery  Poor
QUALITY ASSURANKCE RATING Sweanstir Local Dealar

3 Lestion:
Quality of Product APRREIBIE | .. ccoiiiiiananieineiias
CORBINUEEION . iveeeiiiiannaacecsaciss
Quality of Servioe ..o e e e e
Value (Priced RairB)  occns i,
Doas It perform as cJaimed c.oooooiviniiie i eiisssiniaron

The abows described equipment end Operators Manual have been recelived by me and | have been thoroughly instruceed
a5 10 cane, wijustments, safe operation and applicable warranty policy.

Dt Qunet’s signedore

MOTE! Make one copy each for the dealer’s and owner’s roords, Mall original to Sweepster.

Comments:

Sweepster, Inc

2800 N. Zeeb Rd.
‘Dexter, M 48130-0489
800-456-7100

fax 734-996-9014

51-2512-6, 8/01 51



52

| Warranty Information

4

 (5) SWEEPSTER

SWEEPSTER ATTACHMENTS LLC
Limited 12 Month Warranty

Thank you for purchasing a Sweepster Attachments, LLC. product. Warranty protection is
valid only when this Warranty Registration is completed and signed by the customer and
dealer, and mailed to Sweepster Attachments,LLC. | hearby acknowledge that | have received
a copy of the owners Limited Warranty and [ accept the terms therein.

For a period of 12 months from the date of delivery of product to the original user, Sweepster
Attachments, LLC. warrants each product to be free from manufacturing defects, subject to the
limitations contained in this policy.

This warranty does not apply to defect caused, in whole or in part, by unreasonable use while
in the possession of the user, including, but not limited to: faifure to properly set up product;
failure o provide reascnable and necessary maintenance; normal wear; routine tune ups or
adjustments; improper handling or accidents; operation at speed or load conditions contrary
to published specification; improper or insufficient lubrication; improper storage. This
warranty is also not a guarantee that performance of each product will meet the expectations
of the purchaser.

Sweepsier Attachments, LLC. shail not be liable for conseguential damages of any kind,
including, but not limited to: consequential labor costs or transportation charges in connec-
tion with the '

replacement or repair of defective paris; lost time or expense which may have accrued
because of said defects. In no event shall Sweepster Attachments, LLC.’s total liability
hereunder exceed the product purchase price.

- Sweepster Attachments, LLC. makes no wérranty with respect to trade accessories or any

component or accessory of the product which was not manufactured by Sweepster Attach-
ments, LLC. including any purchased components of any kind. These are subject to the
warranties of their respective manufacturers. The warranty will be considered void if the
product or any part of the product is modified or repaired in any way not expressly authorized
by Sweepster Attachments, LLC. or if closed components are disassembled prior to retum.
Closed components include, but are not limited to: gearboxes, hydraulic pumps, motors,
cylinders, and actuators.

Our obligation under the warranty is expressly limited, at our option, to the replacement or
repair at Sweepster Attachments, LLC or at a service facilify designated by us, or such part or
parts as inspection shall disciose to have been defective. We are not responsible for unau-
thorized repairs or replacements. Any implied or statutory warranties, including any warranty -
of merchantability or fitness for a particular purpose, are expressly limited to the duration of
this written warranty. We make no other express or implied warranty, nor is anyone autho-
rized to make any on our behalf. This warranty cannot be extended, broadened, or changed
except in writing by an authorized officer of Sweepster Attachments, LLC.

| 51-2512:6, 8/01



Glossary — Terms & Abbreviations

BP - black pipe

brush head assembly — assembly that includes the
core, hood and brush frame.

brush pattern — area of dirt removed from sweeping
surface; with a properly adjusted sweeper, the pattern
is the same width for the entire length.

caution — indicates a potentially hazardous situation
which, if not avoided, may result in mincr or moderate
injury.

CV - constant velocity; usually refers to a drive shaft.

core —weldment that holds brush sections.

dirt deflector — kit made of metal and/or rubber parts
designed to direct debris away from the operator.

electric lift — means of raising the brush head assem-

bly electrically.

F —female.

FS —face seal.

gpm — gallons per minute.
HP —high pressure.

hood — brush shield.

hydraulic angle kit— means of swinging the brush
head assembly hydraulically.

hydraulic lift — means of raising the brush head
assembly hydraulically.

important — used for instructions when machine
-damage may be involved.

in. —inches.
kph — kilometers per hour.
Ib — pounds.

left—hand — side that is on the left when facing the
normal forward direction of travel of the machine.

51-2512-6, 8/01

Ips — liters per second.
M — male.

mm — millimeters.
mph — miles per hour.

manual angle kit — means of swinging the brush head
assembly mechanically.

mid pump unit — sweepsr in which the pump is

* mounted on the mid PTO.

mounting assembly — portion of the sweeper that
attaches to the prime mover; designed specifically for
each prime mover.

" NPT - national pipe thread.

note — indicates supplementary information.
OR — O--ring.
psi - pounds per square inch.

PTO — power take off; shaft on the prime mover used

- to drive attachments.

power pack — auxiliary hydrautic packaged used when
prime mover hydraulics do not have enough flow
available.

prime mover — refers to the tractor, t'ruck, loader or
other vehicle to which a sweeper is attached.

- gty — quantity.

rpm — revolutions per minute.

rear pump unit — sweeper in which the pump is
mounted on a rear PTO.

retainer — removabile plate or set of plates that keeps
sections on the core. ‘

right—=hand — side that is on the right when facing the_ .
normal forward direction of travel of the machine.

53



Glossary — Terms & Abbreviations

section — single brush wafer.
section set — replacement brush wafers.

spring-chain assembly — assembly that helps keep
the sweeper in proper adjustment yet allows it to pivot
up and down.

swing assembly — portion of the sweeper that allows
the brush head assembly to angle.

stand kit — means of keeping the brush off the ground
during storage.

tank assembly — assembly that includes the hydraulic
raservoir, filter and fittings; may also incorporate
valves.

transport chain — chain that supports the weight of
the brush head assembly during fransport between
work sites and during adjustment of the spring—chain
assemblies.

warning — indicates a potentially hazardous situation
which, if not aveided, could result in death or serious
injury.

windrow — pile of debris.

zerk — greass fitting.

54 _ ' 51-2512-6, 8/01



Maintenance

Maintenance Record

Use this log to record maintenance performed on the sweeper.

Date Maintenance Performed Comments
Procedure Performed By

51-2512-8, 8/01 , o 55



Appendix A — 2 Wheel Frame (Diesel Engine)

ltem Part Qty Description - ltem Part Oty Description

1. 03045 3 Fitfing, Efbow, HF 90°, 1/4MP, 1/4FPS 3 072245 1 Strain, Relief, Nut, 3/4

2 03139 1 Fitting, Reducerbushing, BR 1/4,1/8 - 36 072480 2 Screw, SocketHead, 3/8-16x 172

3 031733 1 Systern, Hydraulic, Monarch, Horizontat 37. 07250 1 Nut, Lock, 1, F/Strain Relief

4 033983 3 Assembly Parklamp, 1/2 Hose, W/Clamp 3. 073273 5 Washer, Lock, Spiit,5/16

5 0r0144 10 Nut, Lug, 1/2-20 3 073278 5 NutHex,5/16-18

8. (/0851B 1 Fuse, Assembly, InLine 0. 0732719 4 Washer, Flat, 3/8

7. 0276 1 Switch, ignition, HD 42 07354 8 NutHex,3/8-16

8 070787 1 Clamp, Screw,113/16-23/4 4, 075142 1 Cable, Battery, 3/8 Eye, Negative Post
9 070818 1 Cable Battery 3/8 Eye & Post 45 075158 4 U-boit, 1/2-20x51/2x27186

100 070836 2 Terminal, Block, 12 Post 48 (075715 2 Boot, Battery Eye

. 070004 1 Light, Instrument 5. 132072 1 Bubber, 1/8x8 1/2 Square, W/Cut
12 07084 1 Gauge,Volimeter 51, 132285 2 Weld, Strap, Tank, Fuel

13 075071 1 Circuit Breaker, 30 Amp, Reset 52 132309 1 Box, Electrical, 6 x8x 10, W/Holes
14 071093 8 Nut, Hex 1/2-20 53 132773 1 Weld, Frame, Main, H-Diesel, Long Base
15 071140 1 Spring, Tension, 1 1/16x7 3/4 B4 07194 4 Screw, Round, Head, Phillips, 8-32x 3/4
16 071305 2 Switch, Starter, Universal B85 -07-1906 4 Hex, 832

7. 071353 1 Axle, Assembly, Rear 56 071907 4 Washer,Lock 8

18. 071477 1 Strain, Relief, 3/4 " 57, 500574 1 Waming, Read Manual

19 01598 1 Strain, Relief, 1 58 070805 1 Gauge, Hour Meter, Non-lluminated
2t 011704 1 Jack ©o83 (7202 2 Terminal, Ring, 3/8

2. 0714 4 Screw,Cap, 5/16-18x 1 - 80 080217 1 Bushing, Nylon, Open/Closed, .375x.266
23 0MH718 6 Washer, Lock, Split, 3/8 61. 073624 4 Tack,Metal, 31 Series .

24, 0711734 1 Clamp, RubberCoat, 1 62 500004 1 Label, Plate, Serial Number

25 01762 8 Washer, Lock, Split, 1/2 63 500188 2 Label Logo, Sweepster, Black.

26 01763 8 Washer, Flat, 1/2 64 B00575 2 Label, Waming, Fenders

27. (071869 1 Tank, Fuel, 12 Gallon 65 500576 3 Label, Tie DownPoint

20 072116 4 Screw,Cap,3/8-16x11/4 66 071535 1 Cap, Fuel, Tank, 2 1/8-12

30. 072118 1 Boot, Baftery Post, Red 67. 072615 .06 Tape,Electric

31, 072120 1 Boot, Battery, Post, Black A. (073640 4 Screw,Cap, 1/4-20x13/4

2 07218 1 Plug, Rubber,1 "B 071177 4 Clamp, Rubber, Coat, 1/2

33 072171 40In Cable, Battery, Red -

NOTE - Alphabetical call-outs for reference only.

56 o 51-2512-6, 8/01



Appendix A — 2 Wheel Frame (Diesel Engine)

Assemby No. 11-4253

57

51-2512-6, 8/01 .



Appendix A — Brush Head (Diesel Engine)

ltem Part Qty Description

1. 010426 1 Weld, Core, Secfion, 8

2. 030400 2 Hub,Taper, 16170

3 030784 8 Clamp, Hydraulic, 2 Position

4, 030788 4 Nut, Stake, SocketHead

5 031826 2 Motor, Hydraulic, 18 Cl

6. 031931 8 Bushing, Split, 3/4Tube

7. 031840 2 Fitiing, Tee, HR, 3/4AMFS, 3/4MFS
8 0319678 4 Assembly Tube, BrushHead, 47 1/4
9 031968 4 Hose,5/8x16.125, 5/8FFS, 5/8FFS, 90°
10, 032080 4 Fitling, Elbow, HR 45°, 7/8MOR, 5/8MFS
11, 070034 10 Screw,Cap, 7/16-20x1

12 070108 4 Bolt, Caniage, 3/8x3/4

13. 0740119 7 Bolt, Carriage, 5/8x13/4

14 070169 10 Washer, Lock, Split, 7/16

5. 07210 2 Clip, Hairpin, 14 Gaugex 1 3/4

16 070216 1 Spring,Tension, 1.87 x 10.31

17. 070246 1 Chain, /4,13 Links

18, 071294 7 Nut, Hex,5/8-11

19. 071714 8 Screw,Cap,516-18x1

2 01717 6 Bolt, Carriage, 3/8-16x11/4

2. 071718 10 Washer, Lock, Split, 3/8

2 (71872 7 Washer, Lock, Split, 5/8

23 072681 2 Fitting, Zerk, Drive-In, 1/4

24 073120 6 Washer, Flat,5/8

25 073273 1 Washer, Lock, Split, 516

2. 07075 6 Washer,Flat, 5116

27, 073279 11 Washer, Flat, 3/8

28 073436 4 Screw, Cap, 5/16-18x3/4

20, (73654 10 Nut,Hex, 3/8-16

30, 110773 2 Shield, Side, Hoed

3. 11-11499 1 Ring, End, W/Holes

32 111606 2 Bracket, Hood, W/Bend

3. 111665 1 Weld, Frame, Brush

34 111837 2  Weld, Mounting, Motor, TRW

3k 131867 1 Weld Hood, 180°

3% 281519 1 Assembly, Safety, Label, Brush Head
37, 500253 1 Labe), Logo, Sweepster, Black

58 51-2512-8, 8/01



Appendix A — Brush Head (Diesel Engine)

Assemby No. 11-4287

3% C(REF3:

51-2512-6, 8/01 . 59




